

From: Schneider Labs Kits TestKitsCS@slabinc.com  
Subject: Results  
Date: October 23, 2020 at 8:58 AM  
To: okidokimark@me.com



**Analyzing the World™**  
2512 W. Cary Street  
Richmond, Virginia 23220



This e-mail and any attachments may contain confidential or privileged information. If you are not the intended recipient, please advise by return e-mail and delete this e-mail. Please consider the environment before printing this e-mail!



**Analysis Report**

**Schneider Laboratories Global, Inc**

2512 W. Cary Street • Richmond, Virginia • 23220-5117  
804-353-6778 • 800-785-LABS (5227) • Fax 804-359-1475

**Customer:** SLGi Certified Test Kits (4400)  
**Address:** 2020 South County Road 9  
Loveland, CO 80537

**Order #:** 230962

**Attn:** Mark Hopkins  
**Project:** AZHJD8E  
**Location:** Living room  
**Number:**

**Received:** 09/25/17  
**Analyzed:** 09/28/17  
**Reported:** 09/28/17

**PO Number:**

**Method:** EPA 600/R-93/116 & 600/M4-82-020

**PLM Analysis**

Sample ID	Collected	Cust. ID	Location	Asbestos Fibers	Other Materials
230962-001	08/23/17	1	Ceiling from Living room	None Detected	2% CELLULOSE FIBER 98% NON FIBROUS MATERIAL
Layer 1: Ceiling Material					
White, Granular					

EPA Regulatory Limit: 1%  
Total layers analyzed on order: 1

230962-09/28/17 03:57 PM

*Virginia Jones*  
Analyst Virginia Jones

*Hind Eldanaf*  
Reviewed By: Hind Eldanaf  
Microscopy Supervisor